



TEST REPORT

8, Tekeunosaneop-ro 29beon-gil, Nam-gu, Ulsan, 44776, Korea

TEL 82-52-220-3000

FAX 82-52-220-3001

Report No : TAK-2025-119867

Receipt Date : 2025.08.21.

Representative : Mong-Jin, Chung/ CHUNG JAE-HUN

Test Completion Date : 2025.08.29.

Company name : KCC Corporation Ulsan plant

Address : 30, Bangeojinsunhwando-ro, Dong-gu, Ulsan, Republic of Korea

Sample name : Polyamide Cured Epoxy [EM877]

Test Results

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Nonvolatile Content(Mix, (105 ± 2) °C, 3 h)	%	-	73.8	With reference to KS M ISO 3251 : 2019
Specific Gravity(Mix, (25 ± 0.5) °C)	-	-	1.51	KS M ISO 2811-1 : 2016
Consistency((25 ± 0.5) °C)	K.U	-	99	KS M 5000 : 2024
Touch-dry time((25 ± 1) °C)	h	-	0.5	KS M 5000 : 2024
Hard-dry time((25 ± 1) °C)	h	-	2	KS M 5000 : 2024
Sagging Test(Mix)	µm	-	1 502	KS M ISO 16862 : 2011

※ Mixing Ratio(Weight) ⇒ PTA : PTB = 100 : 11.34

- Usage of Report : QUALITY CONTROL

- End of Report -

- Note : 1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify the authenticity of the certificate.
2. This test report shall be used only within the purpose of its defined usage and shall not be used for public relation, advertisement and lawsuit.
3. This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR. The copy and the electronic file of the test report are only for reference.

Lee JinSeong

Prepared by Lee JinSeong

Tel : 052-279-0421

Ryue Tae Gyue

Reviewed by Ryue Tae Gyue

Tel : 1577-0091(ARS ①-④)

2025.08.29

Korea Testing & Research Institute

President



QR Code for forgery

Page : 1 of 1

전자문서본은 시험결과에 대한 참고용입니다.

전자문서본(Electronic Copy)